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School of Engineering and Technology

AT

Asian Institute of Technology

Postal Address:

P.O. Box 4, Klong Luang
Pathumthani 12120
Thailand

Street Address:

Km. 42 Paholyothin Highway
Klong Luang, Pathumthani 12120
Thailand

EXECTUTIVE SUMMARY

Tel: (66-2) 524-6051-57
Fax: (66-2) 524-5509, 6059
http:/fwww_ait.ac.th

The Structural Engineering Laboratory, School of Engineering and Technology, Asian Institute of
Technology (AIT) was engaged by the Saint - Gobain Weber Co.,Ltd., to conduct the performance
test of cementitlious tile adhesive. The sample in the trademark of " weber.tai fix " was submitted by
the Saint - Gobain Weber Co.,Ltd. The series of test were detailed in according with ISO 13007 /
European Norms (EN 12004:2005) test methods as follows:

Specification of cementitious adhesives

Fundamental Characteristics

1a Normal setting adhesives
Characteristic Requirement Test Method Results
Tensile adhesion strength = 0.5 N/mm? ISO 13007 part 2 PASS
4.44.2 or EN 1348
§8.2
Tensile adhesion strength after = 0.5 N/mm”* ISO 13007 part 2 PASS
water immersion
4.4.4.3 or EN 1348
§8.3
Open time : tensile adhesion strength | = 0.5 N/mm? after I1SO 13007 part 2 PASS
not less than 20 min
4.1 or EN 1346

Regarding the testing, it was found that the properties of weber tai fix are conformed to 1SO 13007 /
European Norms (EN 12004:2005) test methods as specified. These results certify the adequacy and
representative character of test samples only.
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Reference No. SPT-27.1/55

FACULTY OF ENGINEERING

CHULALONGKORN UNIVERSITY

Type of test : 4-week shear strength of mortar to glazed wall tiles (ANSI 118.4 - 1999 : F-5.1.5)
Test specimen : Four (4) shear specimens of glazed wall tiles (type A-1) (108 x 54 mm) were prepared in the laboratory.

The mix proportion of water to "weber.tai 2in1" ratio was 25% by weight.

Client : SAINT-GOBAIN WEBER CO., LTD.
Date of test  : March 23, 2012
Test method  : After mixing the product mortar thoroughly, the mortar is applied to two pieces of tiles to form a bonded specimen.

The specimens are left still for 24 hours, then cured in standard condition for 27 days until conducting the test.
Testresults The shear strength of specimens at the age of 28 days are shown as follows.

(The test results are good only for those specimens tested.)

Specimen Size of Tile Assumed Maximum Shear
No. Specimen Area of Bond Load Strength Remarks
(mm x mm) (sq.cm) (kg (ksc)
1 108 x 54 51.6 1,245 24.1
9 108 x 54 51.6 1,182 229
Requirement: 4-week shear strength greater than
3 108 x 54 51.6 1,109 21.5 y
20.9 kgfem”
4 108 x 54 51.6 1,019 19.7
Average 22.1

Note: This resutls certify the adequacy and representative character of the test samples only.

Date : October 12, 2012

Alchvanaat b Tested by : B g St
o

(Assoc. Prof. Dr. Akhrawat Lenwari) (Assist. Prof. Dr. Boonchai Sangpetngam)

On Behalf of Head of Civil Engineering Department

CHULALONGKORN UNIVERSITY Department of Civil Engineering, Faculty of Engineering

Phayathai Road, Pathumwan, Bangkok 10330  Tel : (662) 218-6567 Fax : (662) 218-6567
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Reference No. SPT-27.1/55

Type of test

Test specimen :

Client
Date of test

Test method

Test results

Page 3 of 4

FACULTY OF ENGINEERING
CHULALONGKORN UNIVERSITY

4-week shear strength of mortar to impervious ceramic mosaic tiles (ANST 118.4 - 1999 : F-5.2.4)

Four (4) shear specimens of modular unglazed ceramic mosaic tiles (type C) (50 x 50 x 6 mm) were prepared in the laboratory.
The mix proportion of water to "weber.tai 2inl" ratio was 25% by weight.

SAINT-GOBAIN WEBER CO., LTD.

March 23, 2012

After mixing the product mortar thoroughly, the mortar is applied to two pieces of tiles to form a bonded specimen.

The specimens are left still for 24 hours, then cured in standard condition for 27 days until conducting the test.

The shear strength of specimens at the age of 28 days are shown as follows.

(The test results are good only for those specimens tested.)

Specimen Size of Tile Assumed Maximum Shear
No. Specimen Area of Bond Load Strength Remarks
(mm x mm) (sq.cm) (kgf) (ksc)
1 50 x 50 18.7 784 41.9
2 50 x 50 18.7 689 36.8
Requirement: 4-week shear strength greater than
3 50 x 50 18.7 607 32.5 ,
14.0 kg/em™
4 50 x 50 18.7 598 32.0
Average 35.8

Note: This resutls certify the adequacy and representative character of the test samples only.

Date : October 12,2012
Tested by : Aﬁ&/{' s g 7
7

(Assist. Prof. Dr. Boonchai Sangpetngam)

Alcl«YanJa" (_ZM \-Jmnr

(Assoc. Prof. Dr. Akhrawat Lenwari)

On Behalf of Head of Civil Enginecring Department

CHULALONGKORN UNIVERSITY Department of Civil Engineering, Faculty of Engineering

Phayathai Road, Pathumwan, Bangkok 10330 Tel : (662) 218-6567 Fax : (662) 218-6567
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Reference No. SPT-27.1/55

Type of test

Test specimen :

Client
Date of test

Test method

Test results

FACULTY OF ENGINEERING

CHULALONGKORN UNIVERSITY

4-week shear strength of mortar to quarry tiles (ANSI 118.4 - 1999 : F-5.3.3)

Four (4) shear specimens of unglazed quarry tiles (type D) (102 x 208 x 13 mm) were prepared in the laboratory.

The mix proportion of water to "weber.tai 2in1" ratio was 25% by weight.

SAINT-GOBAIN WEBER CO., LTD.

March 23, 2012

After mixing the product mortar thoroughly, the mortar is applied to two pieces of tiles to form a bonded specimen.

The specimens are left still for 24 hours, then cured in standard condition for 27 days until conducting the test.

The shear strength of specimens at the age of 28 days are shown as follows.

(The test results are good only for those specimens tested.)

Specimen Size of Tile Assumed Maximum Shear
No. Specimen Area of Bond Load Strength Remarks
(mm x mm) (sq.cm) (kgh (ksc)
1 102 x 208 93.0 1,955 21.0
2 102 x 208 93.0 1,778 19.1
Requirement: 4-week shear strength greater than
3 102 x 208 93.0 1,412 152 5
10.5 kg/em”
4 102 x 208 93.0 1,344 14.5
Average 17.5

Note: This resutls certify the adequacy and representative character of the test samples only.

Afcfnvwwa {' (.ehwa "

(Assoc. Prof. Dr. Akhrawat Lenwari)

On Behalf of Head of Civil Engineering Department

Date : October 12, 2012

Tested by : 5”_/( (:/

(Assist. Prof. Dr. Boonchai Sangpetngam)

CHULALONGKORN UNIVERSITY Department of Civil Engineering, Faculty of Engineering

Phayathai Road, Pathumwan, Bangkok 10330

Tel : (662) 218-6567 Fax : (662) 218-6567
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Reference No. SPT-94/53 Page 3 of 3

FACULTY OF ENGINEERING

CHULALONGKORN UNIVERSITY

TEST RESULT SUMMARY

The sample in the trademark of "weber.tai 2-in-1" was submitted by the Saint-Gobain weber Co.,Ltd. The series of test and test methods were conducted

on October 1, 2010 in accordance with [SO 13007 / European Norms (EN 1348:1997) with details as follows:

Specification of cementitious adhesives (C)

Fundamental Characteristics

1a Normal setting adhesives (C2)

Characteristics Requirement Test Mghod Results
Tensile initial adhesion strength >1 N/mm2 EN 13488 8.2 PASS
Tensile adhesion strength after water immersion >1 N/mmz EN 13488 8.3 PASS

Regarrding to the testing results, it was found that the properties of "weber.tai 2-in-1" are conformed to ISO 13007/

European Norms (EN 1348:1997) test methods as specified. These results certify the adequacy and representative character of test samples only.

Q‘Vé;)/ﬂ‘/ Tested by : B " S; !’

(Assist. Prof. Dr. Chatpan Chintanapakdee) (Dr. Boonchai Sangrétngam)

On Behalf of Head of Civil Engineering Department

CHULALONGKORN UNIVERSITY Department of Civil Engineering, Faculty of Engineering
Phayathai Road, Pathumwan, Bangkok 10330  Tel : (662) 218-6567 Fax : (662) 218-6567
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Reference No. SPT-94/53 Page 1 of 3
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FACULTY OF ENGINEERING

CHULALONGKORN UNIVERSITY

Type of test : INITIAL ADHESION STRENGTH (EN 1348:1997)
Test specimen  : Five (5) specimens of "weber.tai 2-in-1" were prepared in the laboratory.

The mix proportion of water to "weber.tai 2-in-1" ratio was 25% by weight.

Client : SAINT-GOBAIN WEBER CO., LTD.
Date of test - October 1, 2010
Test method H After finish the preparation, the test units were placed in standard conditions for 27 days.

Bond the pull head plate to the tile with the high strength epoxy and keep the test units for a further 24 hour
in standard condition. Determine the tensile adhesive strength.
Test results

(The test results are good only for those specimens tested.)

Specimen Width of Specimen|Length of Specimen Area Maximum Load| Tensile Adhesion .
No. (mm) (mm) (mmz) (N) Strength (N/mmz) emarks
1 50 50 2,500 4,663 1.9 The failure of all specimens
2 50 50 2,500 3,981 1.6 occurred at the interface between
3 50 50 2,500 3,819 1.5 tile adhesive surface and concrete
4 50 50 2,500 4,168 1.7 slab surface
5 50 50 2,500 4,416 1.8
Average 1.7

Note: This resutls certify the adequacy and representative character of the test samples only.

"

/2 =

L"\/é /0&\_/ Tested by : M = ;//
v

(Assist. Prof. Dr. Chatpan Chiutanapakdee) (Dr. Boonchai Sanﬁmgam)

On Behalf of Head of Civil Engineering Department

CHULALONGKORN UNIVERSITY Department of Civil Engineering, Faculty of Engineering
Phayathai Road, Pathumwan, Bangkok 10330  Tel : (662) 218-6567 Fax : (662) 218-6567
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Reference No. SPT-94/53 Page 2 of 3

Type of test

Test specimen

Client

Date of test

Test method

Test results
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FACULTY OF ENGINEERING

CHULALONGKORN UNIVERSITY

ADHESIVE STRENGTH AFTER WATER IMMERSION (EN 1348:1997)

Five (5) specimens of "weber.tai 2-in-1" were prepared in the laboratory.

The mix proportion of water to “weber.tai 2-in-1" ratio was 25% by weight.

SAINT-GOBAIN WEBER CO., LTD.

October 1, 2010

After finish the preparation, the test unite were placed in standard conditions for 7 days and stored in water for 20 days.
Bond the pull head plate to the tile with the high strength epoxy and keep the test units for a further 24 hour

in water at the standard temperature. Determine the tensile adhesive strength.

(The test results are good only for those specimens tested.)

Specimen Width of Specimen| Length of Specimen Area Miximum Load | Tensile Adhesion i "
No. (mm) (mm) (mm) (N)  |Strength (N/mm) .
1 50 50 2,500 2,184 0.9 The failure of all specimens
2 50 50 2,500 2,605 1.0 occurred at the interface between
3 50 50 2,500 2,952 1.2 tile adhesive surface and concrete
4 50 50 2,500 2,978 1.2 slab surface
5 50 50 2,500 3,026 12
Average 1.1

&q/ébm Testedby: Lot §/4

(Assist. Prof. Dr. Chatpan Chintanapakdee) (Dr. Boonchai Sangpetngam)

On Behalf of Head of Civil Engineering Department

CHULALONGKORN UNIVERSITY Department of Civil Engineering, Faculty of Engineering
Phayathai Road, Pathumwan, Bangkok 10330  Tel : (662) 218-6567 Fax : (662) 218-6567
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